
65

パーツリスト
Parts list

2532-026

0412-104

0412-105

2505-006

2532-030

2525-001

2531-001

0403-212

0412-212

2531-003

2521-078

2500-086
0402-055

0412-213

2525-008

2532-048

2532-049
2506-042

0412-214

2500-051

2500-051

2500-051

2500-051

2525-001

2500-051 2521-093

2505-007

0412-211

2521-065

0412-102

2532-006

2532-002

2500-079

2530-012

2536-001

2500-079 2532-021

2506-012

2500-060

0403-314

0412-109

2534-007

0412-101

2506-042

2506-042

2533-005

66

スタビライザーバー�
Stabilizer bar

スタビブレード�
Stabilizer blade

FZ-III ヨーク�
FZ-III Yoke

FZ-III フェザリングスピンドル�
FZ-III Feathering spindle

ダンパーゴム�6X12X7.5 #80
Damper rudder 6X12X7.5 #80

FZ-III センターハブ�
FZ-III Center hub

�

�

SD メインブレード L=550
SD Main blade L=550

Brg.ø4Xø8X3ZZ

Brg.ø6Xø12X4.5H スラスト�
Bearing thrust ø6Xø12X4.5H

Brg.ø6Xø13X5ZZ

Brg.ø3Xø7X3ZZ

M3ナイロンナット�
M3 Nylon nut

M4ナイロンナット�
M4 Nylon nut

FW2.6X5X0.5

カラー� 6X8X1.5

Collar 6X8X1.5

カラー� 2.6X4X4F

Collar 2.6X4X4F

カラー� 2.6X4X9F

Collar 2.6X4X9F

ø5ボール�
ø5 ball

ø5ボール台付�2
ø5 ball with stand 2

ピボットボルト� ø5X4

Pivot bolt ø5X4

セットスクリュー� M3X3

Set screw M3X3

セットスクリュー� M4X4

Set screw M4X4

キャップスクリュー� M3X8

Cap screw M3X8

キャップスクリュー� M3X20

Cap screw M3X20

キャップスクリュー� M4X10

Cap screw M4X10

キャップスクリュー� M4X35

Cap screw M4X35

キャップスクリュー� M2.6X8

Cap screw M2.6X8

キャップスクリュー� M2X15

Cap screw M2X15

キャップスクリュー� M2.6X15

Cap screw M2.6X15

ナベ頭ビス� M2X8

Pan-head screw M2X8

タッピングスクリュー� M3X12 ク�ロ�
Tapping screw M3X12 black

タッピングスクリュー� M3X8 トラス�
Tapping screw M3X8 truss

0402-055

0403-314

0403-212

0412-101

0412-102

0412-104

0412-105

0412-109

2500-051

2500-060

2500-079

2500-086

2505-006

2505-007

2506-042

2521-065

2521-078

2521-093

2525-001

2525-008

2530-012

2531-001

2531-003

2532-002

2532-006

2532-021

2532-026

2532-030

2532-048

2532-049

2533-005

2534-007

2536-001

2

2

1

1

4

1

2

2

2

2

10

10

10

2

2

2

10

10

2

10

10

10

10

10

10

10

10

10

20

10

10

800

1,600

600

300

400

1,200

3,400

1,200

1,200

1,200

1,200

200

200

300

FW6X8X0.5T2506-012 5 500

300

500

500

500

1,000

400

300

300

400

400

600

600

800

800

800

100

100

100

ネジ付�
Screws attached

ネジ、FW付�
Screws and washers attached

ネジ付�
Screw attached

ルートエンド組立済�
Pre-assembled root end

コード�No.
Code No.

品　　　　名�
Name

入数�
Q'ty

価格�(円�）�
Unit price in yen

備　　考�
Remarks

FRP対称メインブレードL=600
FRP main blade L=600 symmetry

12,500

FZ-Ⅳ スタビコントロールアーム�

FZ-Ⅳ ミキシングアーム�

0412-212

0412-213

0412-214

1

2

2

600

600

700

ネジ、カラー付�
Screws and collars  attached

ネジ、カラー、ボール付�
Screws, collars and balls attached

ネジ、カラー、ボール付�
Screws, collars and balls attached

FZ-Ⅳ シーソー�

FZ-IV seesaw

FZ-IV stabilizer control arm

FZ-IV mixing arm

0412-211 2 900 ネジ、ピボットボルト付�
Screws and pivot bolts attached

FZ-Ⅳ ブレードホルダー�
FZ-IV blade holder

1式�
1 set

1式�
1 set


